

Materialprüfungsamt Nordrhein-Westfalen - 44285 Dortmund

DORMA Deutschland GmbH
DORMA Platz 1
58256 Ennepetal
Germany

Ihr Zeichen: PS
Ihre Nachricht vom : 26.11.2014
Unser Zeichen: Mei
Durchwahl: 493
Direktfax: +49 (0)231 4502 586
E-Mail: meinks@mpanrw.de
Datum: 17.12.2014

Extension of validity of a test certificate.

Dear Ladies and Gentlemen,

concerning the results of the initial type test carried out with the controlled door closing device DORMA TS 97 EN 2-4 you applied for the extension of validity of test certificate no. 120002183.10-02.

The tests have been carried out on the base of the DIN EN 1154:2003-04 (see test report no. 120002183.10-01).

You have also assured that the door closer was not modified since the initial type test.

Therefore the validity of the test certificate no. 120002183.10-02 is extended up to October, 1st 2019.

Best regards

By order



H. Jansen
Head of the test laboratory



Th. Meinks
Technischer Amtsinspektor

Test Certificate No. 120002183.10-02

First Copy

Contracting Party

Dorma GmbH & Co. KG
 Breckerfelderstr. 42-48
 D-58256 Ennepetal

Date of order:

16.06.2004

Date of test:

04.06.2004 to
 01.09.2004

Assignment

Testing of controlled door closing devices (door closer) in accordance with DIN EN 1154: 1997-05 (Ref. No. EN 1154: 1996 D). The tests are to be including the additional requirements according to annex A of DIN EN 1154.

Description of Samples

Overhead door closer with hydraulic damping, adjustable latch and sliding rail
 „Dorma TS 97 EN 2-4“.

Description of the Test and Test Results

See test report No. 120002183.10-01.

Evaluation of the Test Results

The door closer “Dorma TS 97 EN 2-4” fulfils the requirements of the DIN EN 1154.
 Door leaf fixing corresponding with appendix 1 and 2.

It is classified as follows in accordance with sec. 4 of DIN EN 1154:

| | | | | | |
|-----|---|--------|---|---|---|
| 3*) | 8 | 2 4 | 1 | 1 | 3 |
|-----|---|--------|---|---|---|

*) The opening angle of the door has to be limited to 150°.

Dortmund, September, 14th 2004
 By order




Thorsten Meinks
 Technischer Amtsinspektor

This is the English version of test report No. 120002183.10-02. The original version is in German language. In case of any misunderstandings the German version is valid. The validity of this certificate expires on October 1st 2009. The results of the tests are exclusively in relation to the test piece indicated above. Test reports may without the consent of the MPA NRW only be published or reproduced in accordance with their unaltered form and content. The abbreviated reproduction of a test certificate is only permissible with the consent of the MPA NRW. This test certificate comprises 1 page and 3 appendices.





